



PT. Raajratna Wire

Manufacturer Exporter of Stainless Steel Wires

Office : Tunas Industrial Estate Block 8D & 8E Batam - INDONESIA

Telp : 0778 471 095 Fax : 0778 471 096 | Email : raajratna@ptraajratna.com | Website : www.raajratna.com

INSPECTION CERTIFICATE as per EN 10204-3.1

| | | | |
|------------------|-------------------------------|-----------------|---------------------|
| Customer | : JOMA AB. SWEDEN | Certificate No. | : PRW/SS/1406 |
| Type of Material | : S. S. WIRE | Date of Issue | : 31.10.2017 |
| Quantity | : 1074.00 KGS | Shipping Mark | : GOTHENBERG |
| No. of Drums | : 21 (1 to 21) | | |
| | PACKED ON PALLET NO. 20 TO 22 | | |
| Type / Grade | : 304 | Invoice No. | : PTRW/2017/311 |
| Size | : 1.50 MM | Date | : 31.10.2017 |
| Tolerance | : +/- 0.020 MM | P. O. No. | : - |

The material supplied as per details given above have been tested and found to satisfy requirements of your order and specification.

TEST RESULTS

| CHEMICAL COMPOSITION | %C | %Mn | %Si | %S | %P | %Ni | %Cr |
|----------------------|-------|------|-------|--------|-------|------|-------|
| | 0.037 | 1.85 | 0.390 | 0.0035 | 0.028 | 8.04 | 18.30 |

HEAT NO. : PRX-1520

MECHANICAL PROPERTIES

| Bundle No. | Dia MM | U.T.S. N/mm ² | %Elongation | Finish |
|------------|--------|--------------------------|-------------|----------------|
| MIN | 1.480 | | | |
| MAX | 1.520 | | | |
| 01. | 1.502 | 705.56 | 41 | MATTE ANNEALED |

This material is tested for radioactive elements & no radioactive detected.

QR-860-02 REV 0


Vidhan Mishra

Q. A. Department